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1 Test Summary
, Test Verdi | Test
Test Item Band FCC Rule Requirements Result ot Lab*
15.403(i)
5150-5250 15.407(a)(1) A
) 15.403(i) -
Emission 5250-5350 15.407(2)(2) No limit. bass A
Bandwidth 15.403(i)
5470-5725 A
15.407(2)(2) Clause
15.403(i) 4.4
5725-5850 = 500 kHz. :
15.407(e) Clause A
5150-5250 4.5 A
Occupied 5250-5350 | kpB 789033 imi A
Bandwidth D028 D No fimit. Pass
5470-5725 A
5725-5850 A
Duty Cycle 5150-5850 | -- No limit. A
) 15.407(a)(1) | FCC < 250mW
5150-5250 15.407(a)(4) | (avg during transmission) A
. ) 15.407(a)(2) | <MIN{250mW,11dBm+10*Ig(EB
'\Cﬂgﬁgzgg 4 5250-5350 | 15 407(a)(4) | W)} (avg during transmission) Clause A
_ 15.407(a)(2) | <MIN{250mW,11dBm+10*Ig(EB 4.3
Output Power | 5470-5725 15.407(a)(4) | W)} (avg during transmission) A
<1w
5725-5850 | 15.407(a)(3) (avg during transmission) Pass A
) 15.407(a)(1) | <11dBm/MHz
5150-5250 15.407(a)(4) | (avg during transmission) A
maximum . 15.407(a)(2) | <11dBm/MHz
Power 5250-5350 15.407(a)(4) | (avg during transmission) Clause A
Spectral . 15.407(a)(2) | <11dBm/MHz 4.6
Density 5470-5725 15.407(a)(4) | (avg during transmission) A
) 15.407(a)(3) | <30dBm/500KHz
5725-5850 15.407(a)(4) | (avg during transmission) A
F<1GHz: B
815.209/87.2.5 limit (QP).
1228%38 F=1GHz & out-restricted:
5150-5250 15.407(b)(7) <-27dBm/MHz PK e.i.r.p. (exl.
Unwanted 15'209 5.15-5.35 GHz).
Emissions that ‘ F=1GHz & in-restricted:
fall Outside of §15.209/87.2.5 limit (AV&PK). Clause Pass
the Restricted F<1GHz: 4.7 B
Bands(Radiate §15.209/87.2.5 limit (QP).
d) igjg;gg;gg F>1GHz & out-restricted:
5250-5350 ' <-27dBm/MHz PK e.i.r.p. (exl.
15.407(b)(7) 25.5 35 GH
15.209 5.25-5.35 GHz).
F=1GHz & in-restricted:
§15.209/87.2.5 limit (AV&PK).
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] Test Verdi | Test
Test Item Band FCC Rule Requirements Result ot Lab*
B
F<1GHz:
§15.209/87.2.5 limit (QP).
1228;%% F=21GHz & out-restriqted:
5470-5750 15.407(b)(7) <-27dBm/MHz PK e.i.r.p. (exl.
15'209 5.47-5.725 GHz). .
’ F=1GHz & in-restricted:
815.209/87.2.5 limit (AV&PK).
F<1GHz: B
815.209/87.2.5 limit (QP)
F=1GHz &out-restricted:(QP)
a) 27 dBm/MHz at frequencies
from the band edges decreasing
linearly to 15.6 dBm/MHz at 5
MHz above or below the band
edges;
b) 15.6 dBm/MHz at 5 MHz
15.407(b)(4) 3bove or belllow tr:e band edges
15.407(b)(6) ecreasing linearly to 10
5725-5850 15.407(b)(7) dBm/MHz at 25 MHz above or
' below the band edges;
15.209 \
¢) 10 dBm/MHz at 25 MHz
above or below the band edges
decreasing linearly to -27
dBm/MHz at 75 MHz above or
below the band edges; and
d) -27 dBm/MHz at frequencies
more than 75 MHz above or
below the band edges.
F=1GHz & in-restricted:
815.209/87.2.5 limit (AV&PK).
Unwanted
Emissions in g;gggggg Clause °
Q:nlzgstrlcted 5470-5725 15.209 4.8 Pass
(Radiated) 5725-5850
AC Power Line | 2120-5250
Conducted 5250-5350 | 15 547 Clause | poss | B
Emissions 5470-5725 4.2
5725-5850
5150-5250
Frequency 5250-5350 Clause
Stability 5470-5600 | 15.209 4.9 Pass A
5650-5725
5725-5850
. Channel Move Time:10
Eynamlc 5250-5350 47 CFR Part Seconds Clause A
requency 5470-5725 15, Subpart — _ 410 Pass
Selection E 15.407 Transmission Time: A
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: Test Verdi | Test
Test Iltem Band FCC Rule Requirements Result ct Lab*

milliseconds + an aggregate of
60 milliseconds over remaining
10 second period.
Non-occupancy period:
Minimum 30 minutes

Remark:

This test report (Report No.: AR/2020/A000305-01) is base on the original test report (Report No.:
AR/2020/8000505-01).

Review this report and original report, this report just changing the parts according to the

declaration letter from client.

Considering to the difference, pre-scan were performed on the sample in this report to find the items which
can be influential to the result in the original test report for fully retest.

Therefore in this report only radiated spurious emissions were performed based on the worst case of the
original report with report number AR/2020/8000505-01 and other test data in this report are base on the
previous report with report number AR/2020/8000505-01.

All test were performed by Lab A and B.

Parts of test items above were subcontracted to Lab B.

Lab A SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch
Lab B SGS-CSTC STANDARDS TECHNICAL SERVICES (XI 'AN) CO., LTD.
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2 General Information

2.1 Client Information

Applicant:

Xiaomi Communications Co., Ltd.

Address of Applicant:

#019, 9th Floor, Building 6, 33 Xi'ergi Middle Road, Haidian District, Beijing,
China, 100085

Manufacturer:

Xiaomi Communications Co., Ltd.

Address of Manufacturer:

#019, 9th Floor, Building 6, 33 Xi'ergi Middle Road, Haidian District, Beijing,
China, 100085

2.2 Test Location
Lab A:

Company: SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch
. No. 1 Workshop, M-10, Middle section, Science & Technology Park,
Address: :
Shenzhen, Guangdong, China
Post code: 518057
Test engineer: Dee Zheng, Mike Hu

Lab B:

Company: SGS-CSTC STANDARDS TECHNICAL SERVICES (XI 'AN) CO., LTD.

Address: 1/F, Unit D, Building 1, Kanghong Orange Technology Park, No0.137, Keyuan
) 3rd Road, Fengdong New City, Xi'an, Shaanxi China

Post code: 710086

Test engineer: Ben Huang, Leah Chen

B i & 1 5
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2.3 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

Lab A:

¢ A2LA (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

*VCCI

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz, Shielded
Room for Mains Port Conducted Interference Measurement and Telecommunication Port Conducted
Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd. have been registered in
accordance with the Regulations for Voluntary Control Measures with Registration No.: G-20026, R-14188,
C-12383 and T-11153 respectively.

¢ FCC —-Designation Number: CN1178

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized as an
accredited testing laboratory.

Designation Number: CN1178. Test Firm Registration Number: 406779.

e Innovation, Science and Economic Development Canada

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized by
ISED as an accredited testing laboratory.

CAB identifier: CNO0O6.

IC#: 4620C.

Lab B:

A2LA (Certificate No. 4854.01)

SGS-CSTC STANDARDS TECHNICAL SERVICES (XI 'AN) CO., LTD. is accredited by the American
Association for Laboratory Accreditation(A2LA). Certificate No. 4854.01.

* FCC -Designation Number: CN1271
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2.4 General Description of EUT

EUT Description: Mobile Phone
Model No.: M2007J22R
Trade Mark: Redmi
Hardware Version: P2

Software Version: MIUI12

IEEE 802.11 WLAN Mode
Supported:

X 802.11a (20 MHz channel bandwidth) ;
X] 802.11n (20 MHz channel bandwidth);
X] 802.11n (40 MHz channel bandwidth);
X] 802.11ac (20 MHz channel bandwidth);
X 802.11ac (40 MHz channel bandwidth);

X 802.11ac (80 MHz channel bandwidth);

Operation Frequency:

IEEE 802.11n(HT20/40)/ ac(HT20/40/80/): 5150MHz to 5250MHz
IEEE 802.11n(HT20/40)/ ac(HT20/40/80): 5250MHz to 5350MHz
IEEE 802.11n(HT20/40)/ ac(HT20/40/80): 5470MHz to 5725MHz
IEEE 802.11n(HT20/40)/ ac(HT20/40/80): 5725MHz to 5850MHz

Type of Modulation:

OFDM

DES mode: [IMaster [_] Slave with radar detection [X]Slave without radar detection
Sample Type: X Portable Device, [_|Module
Antenna Type: PIFA Antenna

Antenna Ports

XAnt1, JAnt2, []JAnt3

Smart System

X] SISO (for 802.11a/n/ac),
] MIMO (for 802.11n/ac),

[] Diversity (for 802.11a) : Tx & Rx

Antenna Gain:

0.9dBi,

Power Supply

X] AC/DC Adapter; [ ] PoE:; [] Other:

Remark:

In FCC 15.31, for each band in which the device can be operated with the device operating at the number of
frequencies in each band specified in the following table, and the selected channel to perform the test as

below:

Frequency Range of Operation
Operating Frequency Range (in
each Band)

Number of Measurement
Frequencies Required

Location of Measurement
Frequency in Band of Operation

1 MHz or less 1 centre

1 MHz to 10 MHz 2 1 near high end, 1 near low end

Greater than 10 MHz 3 1 near high end, 1 near centre

For UNII Band I:

Mode Channel Frequency(MHz)
The Lowest channel 5180
IEEE 802.11a/n/ac 20MHz

The Middle channel 5200
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The Highest channel 5240
The Lowest channel 5190
IEEE 802.11n/ac 40MHz
The Highest channel 5230
IEEE 802.11ac 80MHz The Middle channel 5210
For UNII Band II-A:
Mode Channel Frequency(MHz)
The Lowest channel 5260
IEEE 802.11a/n/ac 20MHz The Middle channel 5280
The Highest channel 5320
The Lowest channel 5270
IEEE 802.11n/ac 40MHz
The Highest channel 5310
IEEE 802.11ac 80MHz The Middle channel 5290
For UNII Band II-C:
Mode Channel Frequency(MHz)
The Lowest channel 5500
IEEE 802.11a/n/ac 20MHz The Middle channel 5580
The Highest channel 5700
The Lowest channel 5510
IEEE 802.11n/ac 40MHz The Middle channel 5500
The Highest channel 5670
The Lowest channel 5500
IEEE 802.11ac 80MHz
The Highest channel 5580
For UNII Band III:
Mode Channel Frequency(MHz)
The Lowest channel 5745
IEEE 802.11a/n/ac 20MHz The Middle channel 5785
The Highest channel 5825
The Lowest channel 5755
IEEE 802.11n/ac 40MHz
The Highest channel 5795
IEEE 802.11ac 80MHz The Middle channel 5775
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2.5 Test Environment and Mode
Operating Environment:
Temperature: 25.0 °C
Humidity: 55 % RH
Atmospheric Pressure: | 101.32 KPa
Test mode:
Transmitting mode: Keep the EUT in transmitting mode with all kind of modulation and all kind of
data rate.
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3 Test results and Measurement Data

3.1 Antenna Requirement

Test Requirement:

| 47 CFR Part 15 Section 15.203

The antenna is integrated antenna and no consideration of replacement. The best case gain of the antenna is

0.9dBi.

3.2 Conducted Emissions

Test Requirement:

47 CFR Part 15 Section 15.407(b)

Test Method:

ANSI| C63.10: 2013

Test Frequency Range:

150kHz to 30MHz

Limit:

Limit (dBuV)
Frequency range (MHz) -
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test Procedure:

1) The mains terminal disturbance voltage test was conducted in a shielded
room.

2) The EUT was connected to AC power source through a LISN 1 (Line
Impedance Stabilization Network) which provides a 50Q/50uH + 5Q linear
impedance. The power cables of all other units of the EUT were
connected to a second LISN 2, which was bonded to the ground reference
plane in the same way as the LISN 1 for the unit being measured. A
multiple socket outlet strip was used to connect multiple power cables to a
single LISN provided the rating of the LISN was not exceeded.

3) The tabletop EUT was placed upon a non-metallic table 0.8m above the
ground reference plane. And for floor-standing arrangement, the EUT was
placed on the horizontal ground reference plane,

4) The test was performed with a vertical ground reference plane. The rear
of the EUT shall be 0.4 m from the vertical ground reference plane. The
vertical ground reference plane was bonded to the horizontal ground
reference plane. The LISN 1 was placed 0.8 m from the boundary of the
unit under test and bonded to a ground reference plane for LISNs
mounted on top of the ground reference plane. This distance was
between the closest points of the LISN 1 and the EUT. All other units of
the EUT and associated equipment was at least 0.8 m from the LISN 2.

5) In order to find the maximum emission, the relative positions of
equipment and all of the interface cables must be changed according to
ANSI C63.10: 2013 on conducted measurement.
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Test Setup:

Shielding Room

Test Receiver

EUT —

80cm

AC Mainsl 7

1 LISN1 0 Lisnz

Ground Reference Plane

Exploratory Test Mode: | Transmitting with all kind of modulations, data rates at lowest, middle and
highest channel.

Final Test Mode: Through Pre-scan, find the 6Mbps of rate of 802.11a at lowest channel is the
worst case.
Only the worst case is recorded in the report.

Instruments Used: Refer to section 6 for details

Test Results: Pass

Measurement Data
An initial pre-scan was performed on the live and neutral lines with peak

detector.
Quasi-Peak and Average measurement were performed at the frequencies with

maximized peak emission were detected.
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Live Line:
90

80

70

60

50

Level[dBpV]

1%0k ™ 10M 30M
Frequency[Hz]
— QP Limit — AV Limit —PK — AV
o QP Detector % AV Detector

Test Graph

0.1682 10.10 42.50 65.05 22.55 25.21 55.05 29.84

0.5506 10.10 38.70 56.00 17.30 32.44 46.00 13.56
1.3353 10.10 36.52 56.00 19.48 27.01 46.00 18.99
5.1182 10.10 32.36 60.00 27.64 24.63 50.00 25.37
11.0449 10.10 36.85 60.00 23.15 26.82 50.00 23.18
18.2896 10.11 37.95 60.00 22.05 27.08 50.00 22.92

| | | i | i

o (O |h [(W(N |-
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Neutral Line:

90
80
70
—
60
—|
£ A‘W
kA
T 1
> 40 AN Foboopoedoetopbon ottt LR '
§ T
30
20% f\j\/\f\/\ An AL b bl ik il ek MW
\ AT n
10
1%0k ™ 10M 30M
Frequency[Hz]
— QP Limit — AV Limit —PK — AV
o QP Detector % AV Detector
Test Graph

1 0.1575 10.10 44.43 65.59 21.16 26.39 55.59 29.20 N

2 0.5771 10.10 40.56 56.00 15.44 28.89 46.00 17.11 N

3 1.2120 10.10 31.04 56.00 24.96 19.54 46.00 26.46 N

4 6.8123 10.10 32.82 60.00 27.18 23.01 50.00 26.99 N

5 8.6398 10.10 33.03 60.00 26.97 22.49 50.00 27.51 N

6 18.0858 10.11 42.98 60.00 17.02 28.53 50.00 21.47 N
Remarks:

1. The following Quasi-Peak and Average measurements were performed on the EUT:

2. Final Test Level =Receiver Reading + LISN Factor + Cable Loss.
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3.3 Duty Cycle
3.3.1 Test Results
Duty Cycle
Test Mode TX Freq. [MHZ] Duty cycle [%] Correction
Factor[dB]
11A Ant 1: CH149, CH157, CH165 96.90 0.09
11IN20 Ant 1: CH149, CH157, CH165 97.28 0.10
11N40 Ant 1: CH151, CH159 93.85 0.18
11AC20 Ant 1: CH149, CH157, CH165 97.31 0.10
11AC40 Ant 1: CH151, CH159 94.71 0.16
11AC80 Ant 1: CH155 90.03 0.33

3.3.1 Test Plots

3.3.1.1 ANT1
3.3.1.1.1 11A

Spectrum | né:

Ref Level 32.00 dBm Offset 2.00 dBé @ RBW 3 MHz
& Att 40 dB @ SWT 6 ms & VBW 3 MHz
SGL

@ 1Pk Clrw

D2[1] 1.38 dB
1.43739 ms

B TP IV Y SRR T R e R RSV WS el

10 dBm

0 dBm

-10 dBm

-20 dBém

-30 dBém

-40 dBm

-S0 dBm

-60 dBm

CF 5.18 GHz 691 pts 600.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 1.97522 ms 11.72 dBm
D1 M1 1 1.3929 ms 5.56 dB
D2 M1 1 1.43739 ms 1.38 dB

‘ i [ Ready  GHRRNERRNN il y
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3.3.1.1.2 11IN20

Spectrum | %1

Ref Level 32.00 dBm Offset 2.00 dB & RBW 3 MHz
|= Att 40 dB & SWT S5ms & YBW 3 MHz
SGL

@ 1Pk Clrw

D2[1] -0.39 dB)
1.33333 ms|

m ﬂ,wmmuﬁw,wq MMM}WWWW ,,lhzmﬁm' ? Bmgh

10 dBm

0 dBm

-10 dBm

-20 dem

-30 dem

-40 dBm

-50 dBm

-60 dBm

CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Tre X-value Y-value |  Function | Function Result |
M1 1 1.7971 ms 12,15 dBm
D1 ™M1 1 1.2971 ms 5.13dB |
D2 Mi 1 1,33333 ms -0.39 dB
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3.3.1.1.3 11N40

Spectrum | %1

Ref Level 32.00 dBm Offset 2.00 dB & RBW 3 MHz
|= Att 40 dB & SWT 2.5ms @ YBW 3 MHz
SGL

@ 1Pk Clrw

D2[1] 0.00 dB|
681.16 ps
20 dBm M1[1] 1.97 dBm
1.11232 ms|

by sl leabh ganfy ot Jig s T T D S W0 T AT TR W L S rong) [l
M
Y

0 dBm

-10 dBm

-20 dem

-30 dem

-40 dBm

-50 dBm

-60 dBm

CF 5.19 GHz 691 pts 250.0 ps/
Marker
Type | Ref | Tre X-value Y-value |  Function | Function Result |
M1 1 1,11232 ms 1,97 dBm
D1 mi| 1 544,93 ps 2,24 dB |
D2 Mi 1 681,16 ps -0.00 dB
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Spectrum n:v:(
Ref Level 32.00 dBm Offset 2.00 dB @ RBW 3 MHz
jo Att 40 db @ SWT Sms @ VBW 3 MHz
SGL
@ 1Pk Clrw
D2[1] 0.02 dB
1.34783 ms
M1[3] 12.16 dBm
Ao perslbridardis)
-10 dem;
-20 dem:
-30 dem
-40 dBm
-50 dBm
-60 dBm:
CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 1,53623 ms 12,16 dBm
D1| M1| 1 131159 ms | 2.99dB |
D2 M1] 1 1.34783 ms 0.02 dB
e
( Il ] Ready  URNNANEND W i
Date: 18.SEP.2020 10:20:31
Spectrum | %1
Ref Level 32.00 dBm Offset 2.00 dB & RBW 3 MHz
|= Att 40 dB & SWT 2.5ms @ YBW 3 MHz
SGL
@ 1Pk Clrw
D2[1] -0.14 dB
684.78 ps
20 dBm M1[1] 1.99 dBm)|
717.39 ps,
-v/‘luMmm pptadontly b bupropne iy st A AT g dipratl Aol ) Jupghy i o oo
M
‘ »
W W
-40 dBm
-50 dBm
-60 dBm
CF 5.19 GHz 691 pts 250.0 ps/
Marker
Type | Ref | Tre X-value Y-value |  Function | Function Result |
M1 1 717,39 ps 1,99 dBm
D1 M1] 1 648,55 ps 7.77dB |
D2 Mi 1 684,78 ps -0.14 dB

( Jl
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Date: 18.SEP.2020 10:21:23

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.. comleanerms-and Conditions.aspx and, for electronic format documents,
subject to Terms and Condltlons for Electronic Documents at htt
Attention is drawn to the li 1 of liability, i ification and junsdnctlon issues defined therein. Any holder of this document is
advised that information cuntalned hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in fuII wnhout prior wrmen approval of the Company Any unauthorlzed alteration, forgsry or falsification of the content or
and ¢ to the fullest extent of the law. Unless otherwise stated the
to the sampIe(s) tested and such sample(s) are retained for 30 days only.
testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

t (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
t (86-755)26012053 f (86-756)26710594  sgs.china@sgs.com

results shown in thls test report referonl¥
Attention: To check the authenticity o
or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057

HE - Rl BHRERRM-106—8T B HB4R: 518057
I
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: AR/2020/A000307-01
Page: 21 of 495

3.3.1.1.6 11AC80

Spectrum | %:'

Ref Level 32.00 dBm Offset 2.00 dB & RBW 3 MHz
|= Att 40 dB & SWT 1.3 ms & VBW 3 MHz
SGL

@ 1Pk Clrw

D2[1] 0.13 dB|

359.13 ps|
20 dBm M1[1] -2.67 dBm
505.65 ps|

YW T I i S i i O L i OV
J M ,

-10 dBm

-20 dem

-30 dem

-40 dBm

-50 dBm

-60 dBm

CF 5.21 GHz 691 pts 130.0 ps/
Marker
Type | Ref | Tre X-value Y-value |  Function | Function Result |
M1 1 505.65 ps -2,67 dbm
D1 mi| 1 323.33 ps 2,38 db |
D2 Mi 1 359,13 ps 0.13 db
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3.4 Conducted Output Power

Test Requirement:

47 CFR Part 15 Section 15.407(a)

Test Method:

ANSI C63.10: 2013
KDB 789033 D02 v02r01, Section E.3.b (Method PM-G).

Test Setup:

Spectrum Analyzer

o
Fa

=T ]22° BT

bi

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6 for details

Exploratory Test Mode:

Transmitting with all kind of modulations, data rates

Final Test Mode:

Through Pre-scan, find that

6Mbps of rate is the worst case of 802.11a;

MCSO of rate is the worst case of 802.11n(HT20);
MCSO of rate is the worst case of 802.11n(HT40);
MCSO of rate is the worst case of 802.11ac(HT20);
MCSO of rate is the worst case of 802.11ac(HT40);
MCSO of rate is the worst case of 802.11ac(HT80)
Only the worst case is recorded in the report.

Limit:

Frequency Band Limit

5150-5250MHz Not exceed 250mW(24dBm)

5250-5350MHz The lesser of 250mW(24dBm) or 11+ 10logB
5470-5725MHz The lesser of 250mW(24dBm) or 11+ 10logB
5725-5850MHz Not exceed 1W(30dBm)

*Where B is the 26dB emission bandwidth in MHz

Test Results:

Pass
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3.4.1 Test Results for Conducted Output Power
Meas.
Testode | IeS, | Freuenoy | Atemna | Memuevel | Level | veroi
[dBm]
36 5180 ANT 1 17.76 18.66 PASS
44 5220 ANT 1 17.55 18.45 PASS
48 5240 ANT 1 17.53 18.43 PASS
52 5260 ANT 1 17.52 18.42 PASS
60 5300 ANT 1 17.57 18.47 PASS
64 5320 ANT 1 17.53 18.43 PASS
100 5500 ANT 1 14.06 14.96 PASS
11A20 116 5580 ANT 1 14.08 14.98 PASS
140 5700 ANT 1 14.19 15.09 PASS
144(%?”‘1”' 5720 ANT 1 1433 15.23 PASS
144(Bandlll) 5720 ANT 1 6.71 7.61 PASS
149 5745 ANT 1 17.71 18.61 PASS
157 5785 ANT 1 17.69 18.59 PASS
165 5825 ANT 1 17.74 18.64 PASS
36 5180 ANT 1 16.64 17.54 PASS
44 5220 ANT 1 16.38 17.28 PASS
48 5240 ANT 1 16.37 17.27 PASS
52 5260 ANT 1 16.39 17.29 PASS
60 5300 ANT 1 16.39 17.29 PASS
64 5320 ANT 1 16.4 17.3 PASS
11N20 100 5500 ANT 1 12.89 13.79 PASS
116 5580 ANT 1 12.92 13.82 PASS
140 5700 ANT 1 12.96 13.86 PASS
144('(3:?”‘1”' 5720 ANT 1 12.68 13.58 PASS
144(Bandlll) 5720 ANT 1 5.54 6.44 PASS
149 5745 ANT 1 16.62 17.52 PASS
157 5785 ANT 1 16.72 17.62 PASS
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165 5825 ANT 1 16.66 17.56 PASS

38 5190 ANT 1 15.79 16.69 PASS

46 5230 ANT 1 15.35 16.25 PASS

54 5270 ANT 1 15.33 16.23 PASS

62 5310 ANT 1 15.38 16.28 PASS

102 5510 ANT 1 14.04 14.94 PASS
11N40 110 5550 ANT 1 14.02 14.92 PASS
134 5670 ANT 1 14.01 14.91 PASS
142('(3:";‘”‘1”' 5710 ANT 1 14.76 15.66 PASS
142(Bandlll) | 5710 ANT 1 2.41 3.31 PASS
151 5755 ANT 1 15.63 16.53 PASS

159 5795 ANT 1 15.71 16.61 PASS

36 5180 ANT 1 16.24 17.14 PASS

44 5220 ANT 1 16.45 17.35 PASS

48 5240 ANT 1 16.53 17.43 PASS

52 5260 ANT 1 16.38 17.28 PASS

60 5300 ANT 1 16.49 17.39 PASS

64 5320 ANT 1 16.5 17.4 PASS

100 5500 ANT 1 12.97 13.87 PASS
11AC20 116 5580 ANT 1 13 13.9 PASS
140 5700 ANT 1 13.52 14.42 PASS
144(%’;‘”‘1”' 5720 ANT 1 12.67 1357 PASS
144(Bandlll) | 5720 ANT 1 5.52 6.42 PASS
149 5745 ANT 1 16.81 17.71 PASS

157 5785 ANT 1 16.73 17.63 PASS

165 5825 ANT 1 16.81 17.71 PASS

38 5190 ANT 1 15.9 16.8 PASS

46 5230 ANT 1 15.49 16.39 PASS
iAca 54 5270 ANT 1 15.45 16.35 PASS
62 5310 ANT 1 155 16.4 PASS

102 5510 ANT 1 14.13 15.03 PASS
110 5550 ANT 1 14.16 15.06 PASS
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134 5670 ANT 1 14.64 15.54 PASS
142(Bandll-

) 5710 ANT 1 14.77 15.67 PASS

142(Bandlll) 5710 ANT 1 2.40 3.30 PASS

151 5755 ANT 1 15.77 16.67 PASS

159 5795 ANT 1 14.75 15.65 PASS

42 5210 ANT 1 14.87 15.77 PASS

58 5290 ANT 1 15.36 16.26 PASS

106 5530 ANT 1 14 14.9 PASS

11ACS80 122 5610 ANT 1 145 154 PASS
138(Bandll-

Q) 5690 ANT 1 13.77 14.67 PASS

138(Band|||) 5690 ANT 1 -1.69 -0.79 PASS

155 5775 ANT 1 15.12 16.02 PASS
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3.5 26dB Emission Bandwidth
Test Requirement: 47 CFR Part 15 Section 15.407(a)
Test Method: ANSI C63.10: 2013
Test Setup:
Spectrum Analyzer
|
A= OOo0O
Y Y |
~ == E.U.T
@
[ |
Non-Conducted Table
Ground Reference Plane
Instruments Used: Refer to section 6 for details
Exploratory Test Mode: Transmitting with all kind of modulations, data rates
Final Test Mode: Through Pre-scan, find the
6Mbps of rate is the worst case of 802.114a;
MCSO of rate is the worst case of 802.11n(HT20);
MCSO of rate is the worst case of 802.11n(HT40);
MCSO of rate is the worst case of 802.11ac(HT20);
MCSO of rate is the worst case of 802.11ac(HT40);
MCSO of rate is the worst case of 802.11ac(HT80).
Only the worst case is recorded in the report.
Limit: No restriction limits
Test Results: Pass
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351 Test Results for 26dB Emission Bandwidth
Frequenc Antenna 26dB
Test Mode Test Channel q y Emission Bandwidth Verdict
[MHZz] Port
[MHZz]

36 5180 ANT 1 28.02 PASS
44 5220 ANT 1 26.25 PASS
48 5240 ANT 1 26.82 PASS
60 5300 ANT 1 26.97 PASS
52 5260 ANT 1 26.34 PASS

11A20
64 5320 ANT 1 17.31 PASS
100 5500 ANT 1 20.4 PASS
116 5580 ANT 1 20.46 PASS
140 5700 ANT 1 20.43 PASS
144 5720 ANT 1 20.26 PASS
36 5180 ANT 1 25.62 PASS
44 5220 ANT 1 24.84 PASS
48 5240 ANT 1 27.06 PASS
52 5260 ANT 1 26.28 PASS
11N20 60 5300 ANT 1 26.1 PASS
64 5320 ANT 1 25.83 PASS
100 5500 ANT 1 20.67 PASS
116 5580 ANT 1 20.67 PASS
140 5700 ANT 1 20.73 PASS
144 5720 ANT 1 20.70 PASS
38 5190 ANT 1 41.22 PASS
46 5230 ANT 1 41.22 PASS
54 5270 ANT 1 46.02 PASS

2 1 .

11N40 6 5310 ANT 1 41.1 PASS
102 5510 ANT 1 41.16 PASS
110 5550 ANT 1 41.04 PASS
134 5670 ANT 1 40.98 PASS
142 5710 ANT 1 41.08 PASS
36 5180 ANT 1 25.74 PASS
44 5220 ANT 1 27.03 PASS
48 5240 ANT 1 25.65 PASS
11AC20 52 5260 ANT 1 27.66 PASS
60 5300 ANT 1 23.97 PASS
64 5320 ANT 1 26.58 PASS
100 5500 ANT 1 20.64 PASS
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116 5580 ANT 1 20.76 PASS
140 5700 ANT 1 20.67 PASS
144 5720 ANT 1 20.58 PASS
38 5190 ANT 1 41.1 PASS
46 5230 ANT 1 42.54 PASS
54 5270 ANT 1 41.16 PASS
62 5310 ANT 1 41.16 PASS
11AC40
102 5510 ANT 1 41.28 PASS
110 5550 ANT 1 41.22 PASS
134 5670 ANT 1 41.1 PASS
142 5710 ANT 1 41.0 PASS
42 5210 ANT 1 84 PASS
58 5290 ANT 1 81.6 PASS
11AC80 106 5530 ANT 1 81.76 PASS
122 5610 ANT 1 81.6 PASS
138 5690 ANT 1 81.04 PASS
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352 Plots for 26dB Emission Bandwidth
3521 11A20 36 ANT 1

Spectrum ] l':%:l

Ref Level 22.00 dBm Offset 2.00 dB @ RBW 300 kHz

Att 30 dB & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 1504150

@ 1Pk Max

M1[1] 10.39 dBm
M1 9.1784720 GHz

I -17.98 dBm
T
7
Fﬂ' ",
D1 -15.600 dom MMMW%

dBm

-30 dBm

-40 dBm

-50 dBm

-50 dBm

=70 dBm

Start 5.165 GHz 1001 pts Stop 5.195 GHz
mvarker
Type | Ref | Tre | ¥-value | ¥-value | Function Function Result |
M1 1 5.178472 GHz 10.39 dBm
M2 1 5.16611 GHz -17.98 dBm
M3 1 5.19413 GHz -18.09 dBm

[ j ] QIR o8

Date: 18.SEP.2020 10:39:11
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3.5.2.2 11A20 44 ANT 1
Spectrum ] l':%zl
Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz
Att 30 dB & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 10.30 dBm
M1 5.2222480 GHz

h 4 _
WWWWW 17.05 dBm

59.2071300 GHz

Cu

D1 -15.701 dBm WL"“WMM

m

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm

Start 5.205 GHz 1001 pts Stop 5.235 GHz

Marker

Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.222248 GHz 10.30 dBm
M2 1 L£.20713 GH= -17.05 dBm
M2 1 L£.23338 GHz -16.10 dBm

{ i

] GNERED e

Date: 18.SEP.2020 10:40:49
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3.5.2.3 11A20_48 ANT 1

Spectrum ] ln%il

Ref Level 22.00 dBm Offset 2.00 dB @ RBW 300 kHz

Att 30 dE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 1504150

@ 1Pk Max

M1[1] 10.15 dBm
M1 5.2391610 GHz

¥
-17.75 dBm
o
WWM % 5 2965900 GHz

 da” E
D1 -15.852 dBm W"wlbmm L

-30 dBm

-40 dBm
-50 dBm
-60 dBm
=70 dBm
Start 5.225 GHz 1001 pts Stop 5.255 GHz
Marker
Type | Ref | Trc | ¥-value Y¥-value | Function Function Result
M1 1 5.229161 GHz 10.15 dBm
M2 1 5.22659 GHz -17.75 dBm
M3 1 5.25341 GHz -16.58 dBm

[ j ] QIR e
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3.5.24 11A20_52 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 10.21 dBm
M1 9.2589210 GHz

T L -17.30 dBm
I,N""‘"‘” 5.2465900 GHz

A i,
Sl M3
D1 -15.795 dem M“‘“M“M
m
-30 dBm
-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.245 GHz 1001 pts Stop 5.275 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.258921 GHz 10.21 dBm
M2 1 L.24659 GHz -17.30 dBm
M2 1 L.27293 GHz -17.46 dBm

[ j ] GNNEED e
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3.5.2.5 11A20_60 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 10.39 dBm
1 9.2991610 GHz

TR e -16.89 dBm
/w“”“" 5.2869500 GHz

A ' o
D1 -15.615 dBrm uﬂ«uwmull.l e

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.285 GHz 1001 pts Stop 5.315 GHz
Marker

Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.299161 GHz 10.39 dBm
M2 1 L.28695 GHz -16.89 dBm
M2 1 L£.31392 GHz -18.01 dBm

[ j ] GNNEED e
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3.5.2.6 11A20_64 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 1 23.60 dBm
9.3249750 GHz

WW -3.01 dBm

Z/wﬁ““‘“ 5.3113600 GHz
E
w

A My

gl gy

=
[
)
7]
W0
-
o
e,
=5

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.305 GHz 1001 pts Stop 5.335 GHz
Marker

Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.324975 GHz 23.60 dBm
M2 1 L£.31136 GH= -3.01 dBm
M2 1 L.32867 GHz -2.89 dBm

[ j ] GNNEED e
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3.5.2.7 11A20_100 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 6.80 dBm
5.5010490 GHz
b1 M2[1] -20.08 dBm

MWWW 5.4898600 GHz
/- N
7 5"

01 -19197 dBm

Wi AT

-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.485 GHz 1001 pts Stop 5.515 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.501049 GHz 6.80 dBm
M2 1 L.48986 GH= -20.08 dBm
M2 1 L£.51026 GHz -20.04 dBm
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3.5.2.8 11A20_116 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 6.53 dBm
5.5809590 GHz
e mM2[1] -20.74 dBm

WMW 5.5698000 GHz
W

D1 -1%467 dBm

U iy

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.565 GHz 1001 pts Stop 5.595 GHz
Marker

Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.580959 GHz 6.53 dBm
M2 1 L.5698 GHz -20.74 dBm
M2 1 L.59026 GHz -20.60 dBm
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3.5.2.9 11A20 140 ANT 1
Spectrum ] |:%1|
Ref Level 22.00 dBm Offset 2.00 dB @ RBW 300 kHz
Att 30 dB & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 6.54 dBm
5.6991610 GHz
k] M2[1] -21.61 dBm
WWM% 5.6897100 GHz
\1'
\%3
B i
-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.683 GHz 1001 pts Stop 5.715 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.6991561 GH=z f.54 dBm
M2 1 L.68971 GH= -21.61 dBm
M2 1 L.71014 GHz -19.57 dBm
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3.5.2.10 11A20_144 ANT 1
Spectrum 2 | SpeG U SN SpeCTEC)) ]

Ref Level 22.00 dBm Offset 2.00 dB & RBW 300 kHz

Att 30 dB & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 50780

@ 1Pk Max

M1[1] 7.32 dBm

9.7189610 GHz
M1

W ndB 26.00 dB
[ttt S 20.260000000 MHz

/ Q factor 282.3

%
=]
=

-40 dBm
-50 dBm
-60 dBm
-70dB
m Fll
CF 5.72 GHz 1001 pts Span 40.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value |  Function | Function Result |
M1 1 5.718961 GHz 7.32 dBm ndB down 20,26 MHz
T1 1 5.70989 GHz -18.80 dBm nde 26.00 dB
T2 1 5.73015 GHz -18.91 dBm 3 factar 282.3
'[ ]‘[ ] Ready DRREREERE 4
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3.5.211 11IN20_36 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 9.34 dBm

- 5.1808390 GHz

¥ 2[1] ~16.74 dBm

WWW 5.1673400 GHz

. W‘u . 3
D1 -16.659 dBm ) %M%\ud...u

=y

-30 dem

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.165 GHz 1001 pts Stop 5.195 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.180839 GHz 9.34 dBm
M2 1 L5.16734 GH=z -16.74 dBm
M2 1 L.19296 GHz -18.88 dBm
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3.5.2.12 11IN20_52 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz
Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max
M1[1] 9.02 dBm
M1 5.2590410 GHz
M M2[1] -18.73 dBm
! \ M3
ID1 -16.920 dBm H I%—NMM. ]
'uw-u.rm
-30 dBm
-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.2453 GHz 1001 pts Stop 5.275 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.259041 GH=z 9.02 dBm
M2 1 L.24704 GHz -15.73 dBm
M2 1 L.27332 GHz -18.64 dBm
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3.5.2.13 11N20_48 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz
Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max
M1[1] 8.80 dBm
M1 5.2384720 GHz
M M2[1] -18.57 dBm
W\”\ e
| |
tD1 -17.192 dBm : I,
i '\"\l_"}
-30 dBm
-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.225 GHz 1001 pts Stop 5.255 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.238472 GHz 8.80 dBm
M2 1 L.22707 GHz -15.57 dBm
M2 1 L.2E413 GHz -19.38 dBm
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3.5.2.14 11N20_60 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 9.01 dBm
5.3008990 GHz

M1
¥ 2[1] -18.78 dBm

TR
WWMM‘“ 5.2869800 GHz

7 Yy 3
D1 -16.994 dBm : %Mk,m
T |
-30 dBm
-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.285 GHz 1001 pts Stop 5.315 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.300899 GHz 9.01 dBm
M2 1 L.28698 GH= -15.78 dBm
M2 1 L£.31308 GHz -18.59 dBm
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3.5.2.15 11N20_64 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 8.74 dBm
M1 5.3189210 GHz

e Ty mM2[1] -17.90 dBm
WW 5.3068900 GHz
S {"m , 3

01 -17.264 dBm g

-30 dem

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.305 GHz 1001 pts Stop 5.335 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.318921 GHz 8.74 dBm
M2 1 L.20689 GHz -17.90 dBm
M2 1 L£.33272 GHz -19.76 dBm
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3.5.2.16 11N20_100 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 5.40 dBm
5.5010490 GHz
Pt M2[1] -21.32 dBm

WMM%WN 5.4897100 GHz

i Y

o1 -2®.600 dBm ﬁwﬂq
Ll/—“‘"“-u_ul-«

-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.485 GHz 1001 pts Stop 5.515 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.501049 GHz 5.40 dBm
M2 1 L5.48971 GH= -21.32 dBm
M2 1 L£.51038 GHz -22.86 dBm
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3.5.2.17 11IN20 116 ANT 1
Spectrum ] |:%1|
Ref Level 22.00 dBm Offset 2.00 dB @ RBW 300 kHz
Att 30 dE @ SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 5.53 dBm
5.5809890 GHz
ft M2[1] -21.38 dBm
PSP SPRNTVE ety e 5.5696500 GHz
pryart ] Mﬁ\
i e
01 -2W.474 dBm
o \\“L\ o b
-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.565 GHz 1001 pts Stop 5.595 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.580989 GHz 5.53 dBm
M2 1 L.E6O96E GHz -21.38 dBm
M2 1 L.59032 GHz -21.37 dBm
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3.5.2.18 11N20 140 ANT 1
Spectrum ] |:%1|
Ref Level 22.00 dBm Offset 2.00 dB @ RBW 300 kHz
Att 30 dE @ SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 5.34 dBm
5.6991610 GHz
fett M2[1] -21.97 dBm
[T SRR S N e R I 5.6896200 GHz
i i
M 3
w.GSF dBrm
| e
-30 dBm
-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.685 GHz 1001 pts Stop 5.715 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.699161 GHz 5.34 dBm
M2 1 L.68962 GHz -21.97 dBm
M2 1 L.71035 GHz -20.69 dBm
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3.5.2.19 11N20_144 ANT 1
Spectrum 2 | SpeG U SN SpeCTEC)) ]

Ref Level 22.00 dBm Offset 2.00 dB & RBW 300 kHz

Att 30 dB & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 50780

@ 1Pk Max

M1[1] 4.48 dBm
5.7189610 GHz
i ndB 26.00 dB
T R 20.699000000 MHz
b/“*’ Q factor 276.3
T_]/rr \E
T
-40 dBm
-50 dBm
-60 dBm
70 dB
m Fll
CF 5.72 GHz 1001 pts Span 40.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value |  Function | Function Result |
M1 1 5.718961 GHz 4,48 dBm ndB down 20.699 MHz
T1 1 5.70965 GHz -21.55 dBm ndpB 26.00 dB
T2 1 5.73035 GHz -20.78 dBm 3 factar 276.3
Read
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3.5.2.20 11N40_38 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 7.93 dBm
M1 5.1919180 GHz
M2[1] -18.08 dBm
WWWM 5.1694200 GHz
Maf \‘\4'3
01 -1%.071 dBm e -
Ml et AT
-30 dBm
-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.16 GHz 1001 pts Stop 5.22 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.191918 GHz 7.93 dBm
M2 1 L£.16942 GHz -15.08 dBm
M2 1 L£.21064 GHz -18.78 dBm
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3.5.2.21 11N40 46 ANT 1
Spectrum ] |:%1|
Ref Level 22.00 dBm Offset 2.00 dB @ RBW 500 kHz
Att 30 dE @ SWT 100 ms & ¥YBW 2 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 7.76 dBm
M1 5.2323380 GHz
M2[1] -19.99 dBm
WWW% 5.2093000 GHz
M2 \‘D@
D1 -14.243 dBm T
P o e
-50 dBm
-50 dBm
-70 dBm
Start 5.2 GHz 1001 pts Stop 5.26 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.232338 GHz 7.76 dBm
M2 1 L.2093 GHz -19.99 dBm
M2 1 L.2E052 GHz -18.82 dBm
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3.5.2.22 11IN40_54 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 7.66 dBm

9.2676620 GHz
M1

M2[1] -23.28 dBm
WWM[% 9.2445000 GHz

01 -18.240 dem —
N

-30 dem

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.24 GHz 1001 pts Stop 5.3 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.267662 GHz 7.66 dBm
M2 1 L.2445 GHz -23.28 dBm
M2 1 L.29052 GHz -19.27 dBm
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3.5.2.23 11N40_62 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 7.57 dBm
9.3071230 GHz
ML M2[1] -19.00 dBm

WWM% 5.2894200 GHz

7 ¢
EMHAZQ dBm IW\J‘»«L\

-30 dem

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.28 GHz 1001 pts Stop 5.34 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.307123 GHz 7.57 dBm
M2 1 L.28942 GHz -19.00 dBm
M2 1 L.33052 GHz -18.45 dBm
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3.5.2.24 11N40_102 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 5.91 dBm
9.5119780 GHz
AL M2[1] -20.95 dBm

— 5.4893600 GHz
M W

\@
ol -ZW.086 dBm \L\W

-50 dBm

-50 dBm
-70 dBm
Start 5.48 GHz 1001 pts Stop 5.54 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.511978 GHz 5.91 dBm
M2 1 L.48036 GH= -20.95 dBm
M2 1 L.53052 GHz -20.49 dBm
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3.5.2.25 11N40_110 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 6.28 dBm
9.9471230 GHz
ka1 M2[1] -20.22 dBm

9.9294200 GHz

o1 -1%.723 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.52 GHz 1001 pts Stop 5.58 GHz
Marker

Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.547123 GHz 6.28 dBm
M2 1 L£.52042 GHz -20.22 dBm
M2 1 L.57046 GHz -20.71 dBm
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3.5.2.26 11N40_134 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 6.13 dBm
a.6652650 GHz
ka1 M2[1] -20.33 dBm

9.6494800 GHz

N
D1 -1¥.875 dBm
et u&d,m

-30 dem

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.64 GHz 1001 pts Stop 5.7 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.665265 GHz 6.13 dBm
M2 1 L.64048 GHz -20.33 dBm
M2 1 L.69046 GHz -20.46 dBm
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3.5.2.27 11N40_142 ANT 1
Spectrum 2 | Spee N SN SpeCTEC)) ]

Ref Level 22.00 dBm Offset 2.00 dB & RBW G500 kHz
Att 30 dB & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 50780

M1[1] 6.22 dBm

5.7129570 GHz

Ml —pngp 26.00 dB
WM% 41.079000000 MHz
/M Q factor 139.1

R T MW%

-50 dBm
-60 dBm
-70dB
m Fll
CF 5.71 GHz 1001 pts Span 80.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value |  Function | Function Result |
M1 1 5.712957 GHz G.22 dBm ndB down 41.079 MHz
T1 1 5.689461 GHz -19.75 dBm nde 26.00 dB
T2 1 5.730539 GHz -20.15 dBm 3 factar 139.1
'[ ]‘[ ] Ready DRREREERE 4
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3.5.2.28 11AC20_36 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 8.83 dBm
5.1808690 GHz

M1
¥——m2[1] -21.02 dBm

MMW
WW 5.1669800 GHz

W mﬂ 13
D1 -17.165 dBm T
LA |'l|'

-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.165 GHz 1001 pts Stop 5.195 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.180869 GHz 8.83 dBm
M2 1 L.16698 GHz -21.02 dBm
M2 1 L.19272 GHz -20.17 dBm
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3.5.2.29 11AC20_44 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 8.90 dBm
9.2182920 GHz

¥ M2[1] -17.76 dBm

D1 1?{00 de H“‘J ' o
[ = . m gl -
B gt | WHMM%

-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.205 GHz 1001 pts Stop 5.235 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.218292 GHz 8.90 dBm
M2 1 L.20695 GHz -17.76 dBm
M2 1 L£.23398 GHz -18.27 dBm
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3.5.2.30 11AC20_48 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 8.92 dBm
M1 9.2390110 GHz

I M2[1] -17.26 dBm
WW“"WM 5.2280900 GHz

c /7
b1 -17.082 dBm uH\A‘hHl r3

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.225 GHz 1001 pts Stop 5.255 GHz
Marker

Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.239011 GHz 8.92 dBm
M2 1 L.22809 GHz -17.26 dBm
M2 1 L.25374 GHz -20.99 dBm
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3.5.2.31 11AC20_52 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 9.06 dBm
M1 5.2589210 GHz

Ry M2[1] -21.25 dBm
WW 5.2458700 GHz

o 185 e ENN
Cha |

-30 dem

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.245 GHz 1001 pts Stop 5.275 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.258921 GHz 9.06 dBm
M2 1 L.24587 GHz -21.25 dBm
M2 1 L.27353 GHz -20.25 dBm
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3.5.2.32 11AC20_60 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 8.94 dBm
9.2991610 GHz

¥ M2[1] -19.37 dBm
MWM% 5.2885400 CHz

7
-17.061 dBm m{\!’iﬂﬁm. M

-30 dem

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.285 GHz 1001 pts Stop 5.315 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.299161 GHz 8.94 dBm
M2 1 L.28854 GH= -19.37 dBm
M2 1 £.31251 GHz -18.83 dBm
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3.5.2.33 11AC20_64 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 9.06 dBm
M1 5.3183520 GHz

M M2[1] -22.71 dBm
WW‘J"‘M 5.3061100 GHz

(D1 -16.937 dBm \NM foy | 3

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.305 GHz 1001 pts Stop 5.335 GHz
Marker

Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.318352 GHz 9.06 dBm
M2 1 L.20611 GH= -22.71 dBm
M2 1 L£.33269 GHz -20.39 dBm
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3.5.2.34 11AC20 100 ANT 1
Spectrum ] l':%zl
Ref Level 22.00 dBm Offset 2.00 dB @ RBW 300 kHz
Att 30 dE @ SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 5.80 dBm
5.5016480 GHz
pAE—m2[1] -21.51 dBm
PR WS b oo 5.4896800 GHz
P M\
M My
01 -Z%.199 dBm
M \WMM
-50 dBm
-50 dBm
-70 dBm
Start 5.485 GHz 1001 pts Stop 5.515 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.501648 GHz 5.80 dBm
M2 1 L.48968 GHz -21.51 dBm
M2 1 L£.51032 GHz -21.32 dBm
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3.5.2.35 11AC20_116 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 5.36 dBm
5.5816180 GHz
t—M2[1] -22.23 dBm

WWWWMW 9.0695900 GHz

o i

01 -29.644 dBm W‘W

Jli|||| |||

Y

-50 dBm

-50 dBm
-70 dBm
Start 5.565 GHz 1001 pts Stop 5.595 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.581618 GHz 5.36 dBm
M2 1 L.E6959 GHz -22.23 dBm
M2 1 L.5E9035 GHz -22.51 dBm
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3.5.2.36 11AC20_140 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 3200 kHz

Att 30 dBE & SWT 100 ms & YBW 1 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 6.01 dBm
5.7014690 GHz
ML M2[1] -22.04 dBm

MWMMW 5.6896200 GHz

g
dBrm

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.685 GHz 1001 pts Stop 5.715 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.701469 GHz 6.01 dBm
M2 1 L.68962 GHz -22.04 dBm
M2 1 L.71029 GHz -20.20 dBm
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3.5.2.37 11AC20_144 ANT 1
Spectrum 2 | SpeG U SN SpeCTEC)) ]

Ref Level 22.00 dBm Offset 2.00 dB & RBW 300 kHz
Att 30 dB & SWT 100 ms & YBW 1 MHz Mode Auto Sweep

SGL Count 50/50
@ 1Pk Max
M1[1] 4.96 dBm
5.7189610 GHz
fett ndB 26.00 dB
WWMMW“ 20.579000000 MHz
/'“‘ Q factor 277.9

/ Vo]
M L

-50 dBm
-60 dBm
-70dB
m Fll
CF 5.72 GHz 1001 pts Span 40.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value |  Function | Function Result |
M1 1 5.718961 GHz 4,956 dBm ndB down 20,579 MHz
T1 1 5.70973 GHz -20.85 dBm nde 26.00 dB
T2 1 5.73031 GHz -22.10 dBm 3 factar 277.9
'[ ]‘[ ] Ready DRREREERE 4
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3.5.2.38 11AC40_38 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 8.06 dBm
9.1928170 GHz
M1

M2[1] -18.74 dBm
WWM% 5.1695400 GHz

o1l -1%¥.945 dBm il

Wyt okl

-50 dBm

-50 dBm
-70 dBm
Start 5.16 GHz 1001 pts Stop 5.22 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.192817 GHz 8.06 dBm
M2 1 L.16954 GH= -15.74 dBm
M2 1 L£.21064 GHz -18.71 dBm
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3.5.2.39 11AC40_46 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 7.53 dBm
9.2360540 GHz
1] -18.78 dBm

M&LWW 5.2095400 GHz

D1 -1¥.474 dBm vt

-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.2 GHz 1001 pts Stop 5.26 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.236054 GHz 7.53 dBm
M2 1 L.20954 GH=z -15.78 dBm
M2 1 L.2E208 GHz -24.64 dBm
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3.5.2.40 11AC40_54 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 7.65 dBm

9.2677220 GHz
M1

M2[1] -19.14 dBm
MWMN\W% 5.2493600 GHz
izt R@

D1 -1%.346

dBrin v

Rl

-30 dem

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.24 GHz 1001 pts Stop 5.3 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5267722 GHz 7.65 dBm
M2 1 L.24036 GHz -19.14 dBm
M2 1 L.29052 GHz -19.39 dBm
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3.5.241 11AC40 62 ANT 1
Spectrum ]
Ref Level 22.00 dBm Offset 2.00 dB @ RBW 500 kHz
Att 30 dB & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 7.55 dBm
5.3088610 GHz
M1 M2[1] -18.80 dBm
WWM 5.2804200 GHz
g
D1 -1¥.440 dBm MWMMM
-50 dBm
-50 dBm
-70 dBm
Start 5.28 GHz 1001 pts Stop 5.34 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 £.308861 GH=z 7.55 dBm
M2 1 L.28942 GHz -15.80 dBm
M2 1 L.33058 GHz -18.87 dBm
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3.5.2.42 11AC40_102 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 6.02 dBm
9.0077220 GHz
kAl M2[1] -20.68 dBm

WMM 5.4894800 GHz
..W

vl o
01 -1%.977 dBm \U
it bl

-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.48 GHz 1001 pts Stop 5.54 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.507722 GHz 6.02 dBm
M2 1 L.48948 GH= -20.68 dBm
M2 1 L.53076 GHz -21.14 dBm
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3.5.2.43 11AC40_110 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 6.12 dBm
9.5555140 GHz
Mi2[1] -20.34 dBm

9.9294800 GH

o1 -1%.823 dBm

il %mMthwM\

-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.52 GHz 1001 pts Stop 5.58 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.555514 GHz 6.12 dBm
M2 1 L.52048 GHz -20.34 dBm
M2 1 L.5707 GHz -20.58 dBm
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3.5.2.44 11AC40_134 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 500 kHz

Att 30 dBE & SWT 100 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 7.03 dBm
5.6670630 GHz
M1 mM2[1] -19.86 dBm

WM% 5.6494200 GHz

/ \
t0l —]rfqu.?:;ﬁ dBr \%3
WMWM

-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.64 GHz 1001 pts Stop 5.7 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.667063 GHz 7.03 dBm
M2 1 L.64042 GHz -19.86 dBm
M2 1 L.69052 GHz -19.47 dBm
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11AC40_142 ANT 1

Att

Spectrum 2 )]

Ref Level 22.00 dBm

=

Offset 2.00 dB & RBW 500 kHz

30 dE & SWT 100ms & YBW 2 MHz Mode Auto Sweep

SGL Count 50/50

@ 1Pk Max
M1[1] 6.59 dBm
5.7129570 GHz
Ml—nds 26.00 dB
WWM 40.999000000 MHz
f/ Q factor 139.3

WO

IWW WMMMMWMmm$waW

-40 dBm
-50 dBm
-60 dBm
-70dB
m Fll
CF 5.71 GHz 1001 pts Span 80.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value |  Function | Function Result |
M1 1 5.712957 GHz G.59 dBm ndB down 40,999 MHz
T1 1 5.689461 GHz -20.51 dBm nde 26.00 dB
T2 1 5.73046 GHz -19.21 dBm 3 factar 139.3
'[ ]‘[ ] Ready DRREREERE 4
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3.5.2.46 11AC80_42 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dBE & RBW 1 MHz

Att 30 dBE & SWT 100 ms & ¥BW 3 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 7.48 dBm

5.214000 GHz
M1

mM2[1] -19.43 dBm
WWMM 5.169200 GHz

y |
01 -18.522 dBem® T

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.13 GHz 1001 pts Stop 5.29 GHz
Marker

Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.214 GHz 7.48 dBm
M2 1 L.1692 GHz -19.43 dBm
M2 1 L.2532 GHz -24.80 dBm
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3.5.2.47 11AC80_58 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dBE & RBW 1 MHz

Att 30 dBE & SWT 100 ms & ¥BW 3 MHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 8.61 dBm
M1 5.283930 GHz

M2[1] -17.99 dBm
M»M% 5.249200 GHz

D1 -17.386 dBrm® Y ,

SR, g,

-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.21 GHz 1001 pts Stop 5.37 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.28393 GHz 8.61 dBm
M2 1 L.2402 GHz -17.99 dBm
M2 1 L.3308 GHz -18.62 dBm
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3.5.2.48 11AC80 106 ANT 1
Spectrum ] l':%zl
Ref Level 22.00 dBm Offset 2.00 dB & RBW 1 MHz
Att 30de @ SWT  100ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 150/150
® 1Pk Max
M1[1] 6.43 dBm
5.520890 GHz
. mM2[1] -21.95 dBm

5.489040 GHz

WM@W}W\MMW&

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.45 GHz 1001 pts

Stop 5.61 GHz

Marker

Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.52089 GHz 6.43 dBm
M2 1 L.48904 GHz -21.95 dBm
M2 1 L.5708 GHz -20.20 dBm

{ i )
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3.5.2.49 11AC80_122 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dBE & RBW 1 MHz

Att 30 dBE & SWT 100 ms & ¥BW 3 MHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 7.26 dBm
5.606800 GHz

M1 M2[1] -19.11 dBm

MMMW 5.569200 GHz

dBm=Y T

by g

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.53 GHz 1001 pts Stop 5.69 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.6068 GHz 7.26 dBm
M2 1 L.E692 GHz -19.11 dBm
M2 1 L.6E08 GHz -18.94 dBm
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3.5.2.50 11AC80 138 ANT 1
Spectrum 2 53] I':%ll
Ref Level 22.00 dBm Offset 2.00 dB & RBW 1 MHz
Att 30 dB & SWT 100 ms & YBW 3 MHz Mode Auto Sweep
SGL Count 50/50
@ 1Pk Max
M1[1] 6.81 dBm

[l

/ Q factor

5.686320 GHz

ndB 26.00 dB
WWM% £1.040000000 MHz

70.2

ol R

-40 dBm
-50 dBm
-60 dBm
-70dB
m Fll
CF 5.69 GHz 1001 pts Span 160.0 MHz
mMarker
Type | Ref | Trec | ¥-value | ¥-value |  Function | Function Result |
M1 1 5.68632 GHz 5.81 dBm ndB dawn 21.04 MHz
T1 1 5.6494 GHz -18.80 dBm ndg 26.00 dB
T2 1 5.73044 GHz -18.97 dBm Q factor 70.2
1 il ] Ready WHRREREED i y

Date: 21.OCT.2020 10:36:54

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs. com/en/Terms-and Conditions.aspx and, for electronic format documents,
subject to Terms and Condltlons for Electronic Documents at http:/fwww.s

Attention is drawn to the limitation of liability, i ification and junsd»ctlon issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or

appearance of this document is unlawful and s may be pr d to the fullest extent of the law. Unless otherwise stated the
results shown in this test report referonly to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443

or email: CN.Doccheck s.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755) 26710594 ~ www.sgsgroup.com.cn
HE - R HEEREM-106—S 52 HB4%: 518057 t (86-755) 26012053 f (86-755)26710594  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



%ﬂ‘]\f]@& SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen
¥ ;,

Branch
Report No.: AR/2020/A000307-01
Page: 79 of 495
3.6 6dB Emission Bandwidth
Test Requirement: 47 CFR Part 15 Section 15.407(e)
Test Method: ANSI C63.10: 2013
Test Setup:
Spectrum Analyzer
|
¥t i o e | e |
o
- S E.U.T
[
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 6 for details
Exploratory Test Mode: Transmitting with all kind of modulations, data rates
Final Test Mode: Through Pre-scan, find the
6Mbps of rate is the worst case of 802.11a;
MCSO of rate is the worst case of 802.11n(HT20);
MCSO of rate is the worst case of 802.11n(HT40);
MCSO of rate is the worst case of 802.11ac(HT20);
MCSO of rate is the worst case of 802.11ac(HT40);
MCSO of rate is the worst case of 802.11ac(HT80).
Only the worst case is recorded in the report.
Limit: Frequency Band Limit
5725-5850MHz At lease 500kHz
Test Results: Pass
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3.6.1 Test Results for 6dB Emission Bandwidth
Frequenc 6dB
Test Mode Test Channel q y ANT Emission Bandwidth Verdict
olsE) [MHZ]

144 5720 ANT 1 15.15 PASS

11A20 149 5745 ANT 1 15.18 PASS
165 5825 ANT 1 15.18 PASS

144 5720 ANT 1 15.11 PASS

11N20 149 5745 ANT 1 15.51 PASS
165 5825 ANT 1 15.48 PASS

142 5710 ANT 1 35.13 PASS

11N40 151 5755 ANT 1 35.28 PASS
159 5795 ANT 1 35.28 PASS

144 5720 ANT 1 15.15 PASS

11AC20 149 5745 ANT 1 15.36 PASS
165 5825 ANT 1 15.18 PASS

142 5710 ANT 1 35.13 PASS

11AC40 151 5755 ANT 1 35.28 PASS
159 5795 ANT 1 35.64 PASS

138 5690 ANT 1 75.28 PASS

11AC80 155 5775 ANT 1 75.52 PASS
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3.6.2 Plots for 6dB Emission Bandwidth
3.6.2.1 11A20 144 ANT 1

] T —a) S0 2

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz

Att 30 dB & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 50780

@ 1Pk Max

D1[1] 2.72de

15.1450 MHz

Tz M1[1] -3.42 dBm

5.7124080 GHz
| NI I Hl'ln Jmh pehay .ﬂl‘lu S b 01
01 -1.760 dBm P TP, 12074 ] Ftratih w“‘*““‘“""-"r"ﬂ'u&i

-50 dBm

-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result |
M1 1 5.712408 GHz -3.42 dBm
01 M1 1 15.145 MHz 2.72 dB
M2 1 5.718721 GHz 4.24 dBm
Read
1 il ] eady WHRNERERD itk y
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3.6.2.2 11A20_149 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz

Att 30 dBE & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 7.14 dBm
5.7437410 GHz
M1 M2[1] 0.99 dBm

M2l Mw paetdgon ol el W E 5.7374100 GHz

D1 1.142 dBrm—Feraeely J

o o

™ AR Lt

-50 dBm

-50 dBm
-70 dBm
Start 5.73 GHz 1001 pts Stop 5.76 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.743741 GHz 7.14 dBm
M2 1 L.73741 GH=z 0.99 dBm
M2 1 L.7E259 GHz -0.63 dBm
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3.6.2.3 11A20 165 ANT 1
Spectrum ] |:%1|
Ref Level 22.00 dBm Offset 2.00 dB @ RBW 100 kHz
Att 30 dB & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 7.24 dBm
5.8237110 GH=z
M1 mM2[1] 0.90 dBm
M2 W 5.8174100 GHz
3
01 1230 dBmeg sl | WMWMJI/‘W‘JL‘U' i &M\
I T n‘:l‘LMJ.hJ LLUH‘LTA] |
A S Wh*wfﬁ.wwuh
-50 dBm
-50 dBm
-70 dBm
Start 5.81 GHz 1001 pts Stop 5.84 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.B23711 GH=z 7.24 dBm
M2 1 L£.81741 GH= 0.90 dBm
M2 1 L.B3259 GHz -0.72 dBm
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3.6.24 11N20_144 ANT 1
Spectrum 2 | Spee N SN SpeCTEC)) ]

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz
Att 30 dB & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 50780

@ 1Pk Max
D1[1] -0.53 dB
15.1050 MHz
e M1[1] -1.29 dBm
i 5.7124480 GHz
1) " A I ll. I’i ] [l
01 -2.190 dBm JWWIU.. I PPFLA T P 8 2 T T L P WJLWH T Mﬁl

-50 dBm
-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result |
M1 1 5.712448 GHz -1.29 dBm
01 M1 1 15,105 MHz -0.53 dB
M2 1 5.721279 GHz 2,97 dBm
Read
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3.6.2.5 11N20 149 ANT 1
Spectrum ] |:%1|
Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz
Att 30 dB & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 6.12 dBm
5.7437410 GHz
R M2[1] -0.67 dBm

o1 0.123 dBmE!,mew e

9.7370800 GHz
M2 |r| L.JJILMWWW JhMLrl-l\I b |rl I 3

/

-

o

dBm

bt g

-40 dBm
-50 dBm
-50 dBm
-70 dBm
Start 5.73 GHz 1001 pts Stop 5.76 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.743741 GHz 6.12 dBm
M2 1 L.73708 GHz -0.67 dBm
M2 1 L.7E259 GHz -2.18 dBm
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3.6.2.6 11N40_142 ANT 1
Spectrum 2 | Spee N SN SpeCTEC)) ]

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz
Att 30 dB & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 50780

@ 1Pk Max
D1[1] 2.07 dB
35.1250 MHz
M2 M1[1] -3.92 dBm
5.6923880 GHz
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-50 dBm
-60 dBm
-70 dBm
CF 5.71 GHz 1001 pts Span 80.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result |
M1 1 5.692388 GHz -3.92 dBm
01 M1 1 35.125 MHz 2.07 dB
M2 1 5707522 GHz 2,17 dBm
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3.6.2.7 11N40_151 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz

Att 30 dBE & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 2.63 dBm
9.7524830 GHz
M2[1] -6.56 dBm

M1
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-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.725 GHz 1001 pts Stop 5.785 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.752483 GHz 2.63 dBm
M2 1 L.73736 GHz -6.56 dBm
M2 1 L.77264 GHz -£.90 dBm

[ j ] GNNEED e

Date: 18.SEP.2020 11:43:06

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
=14} except in full, without prior written approval of the Company. Any unauthorized alteration, for%ery or falsification of the content or
KeRn & T o appe[aragce of ﬂ'HhS document is ufnlawﬁljl andh I s ma bed r d 'h" to tr;e fullest extentdfthgoladw Unle[ss otherwise stated the
& results shown in this test report refer only to the sample(s) teste an suc sam e(s) are retained for ays on
Inspection & Testing Services &7 AGantion: 1o Ghaok the su oIty of tost ing/ mp,m(ah)e on rey o (. ;)\ 00 contatt e dtole phZ ve: (8
or email: CN.Doccheck

No.1 Workshop, M-10, Middle Section, caenoe&TechnoIogyPark Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
HE - R BEEFRM-106—8F HB4R: 518057 't (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)

55) 8307 1443




SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen
Branch

Report No.: AR/2020/A000307-01
Page: 88 of 495

3.6.2.8 11N40_159 ANT 1

Spectrum ] |:%1|

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz

Att 30 dBE & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 2.63 dBm
9.7924830 GHz
M2[1] -6.02 dBm

M1
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-50 dBm
-50 dBm
-70 dBm
Start 5.765 GHz 1001 pts Stop 5.825 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.792483 GHz 2.63 dBm
M2 1 L.77736 GHz -6.02 dBm
M2 1 L£.B1264 GHz -65.19 dBm
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3.6.2.9 11AC20_144 ANT 1
Spectrum 2 | Spee N SN SpeCTEC)) ]

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz
Att 30 dB & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 50780

@ 1Pk Max
D1[1] 2.68 dB
15.1450 MHz
M1[1] -4.46 dBm

M2
9.7124080 GHz
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-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result |
M1 1 5.712408 GHz -4.456 dBm
01 M1 1 15.145 MHz 2.68 dB
M2 1 5.721279 GHz 3.16 dBm
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3.6.2.10 11AC20_149 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz

Att 30 dBE & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 6.25 dBm
9.7437410 GHz
r1 M2[1] -0.28 dBm

M W . 5.7374100 GHz
01 0.251 dBmmqﬁ‘w'Hﬂ '“"ﬁ' T“M\rwmm-\jﬂﬁﬂmh " Rﬂ
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m

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 5.73 GHz 1001 pts Stop 5.76 GHz
Marker

Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.743741 GHz 6.25 dBm
M2 1 L.73741 GH=z -0.28 dBm
M2 1 L.7E277 GHz -0.58 dBm
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3.6.2.11 11AC20 165 ANT 1
Spectrum ] l':%zl
Ref Level 22.00 dBm Offset 2.00 dB @ RBW 100 kHz
Att 30 dB & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 6.30 dBm
5.8262590 GHz
Ml m2[1] -0.79 dBm
9.8174100 GHz
Tl 3
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Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.B26259 GHz £.30 dBm
M2 1 L£.81741 GH= -0.79 dBm
M2 1 L.B3259 GHz -0.85 dBm
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3.6.2.12 11AC40_142 ANT 1
Spectrum 2 | Spee N SN SpeCTEC)) ]

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz
Att 30 dB & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 50780

@ 1Pk Max

D1[1] 2.38 dB
35.1250 MHz
M1[1] -4.18 dBm
e 5.6923880 GHz
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-50 dBm
-60 dBm
-70 dBm
CF 5.71 GHz 1001 pts Span 80.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result |
M1 1 5.692388 GHz -4.18 dBm
01 M1 1 35.125 MHz 2.38 dB
M2 1 5707522 GHz 2,07 dBm
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3.6.2.13 11AC40_151 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz

Att 30 dBE & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 2.74 dBm
9.7524830 GHz
M2[1] -6.56 dBm

9.7373600 GHz
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-40 dBm

-50 dBm
-50 dBm
-70 dBm
Start 5.725 GHz 1001 pts Stop 5.785 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.752483 GHz 2.74 dBm
M2 1 L.73736 GHz -6.56 dBm
M2 1 L.77264 GHz -6.18 dBm
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3.6.2.14 11AC40_159 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz

Att 30 dBE & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] 2.51 dBm
5.7899650 GHz
M2[1] -4.77 dBm
Ml I 5.7770000 GHz
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Start 5.765 GHz 1001 pts Stop 5.825 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.7899a65 GHz 2.51 dBm
M2 1 5.777 GHz -4.77 dBm
M2 1 L£.B1264 GHz -L.85 dBm
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3.6.2.15 11AC80_138 ANT 1
Spectrum 2 | Spee N SN SpeCTEC)) ]

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz

Att 30 dB & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 50780

@ 1Pk Max

Di[1] 3.86 dB

75.280 MHz

M1[1] -8.61 dBm

Mz 5.652280 GHz
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-70 dBm
CF 5.69 GHz 1001 pts Span 160.0 MHz
mMarker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result |
M1 1 5.65228 GHz -8.61 dBm
01 M1 1 75.28 MHz 3.86 dB
M2 1 5.69368 GHz -0.92 dBm
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3.6.2.16 11AC80_155 ANT 1

Spectrum ] l':%zl

Ref Level 22.00 dBm Offset 2.00 dB & RBW 100 kHz

Att 30 dBE & SWT 100 ms & YBW 300 kHz Mode Auto Sweep
SGL Count 150/150

@ 1Pk Max

M1[1] -0.78 dBm
5.778680 GHz
M2[1] -9.55 dBm

5.737240 GHz

w1l
Mo ;«LULLLL.LM LI gl
T Tl

D1 -6.773 dem Mﬁumu by i JLM,’T

-50 dBm

-50 dBm
-70 dBm
Start 5.695 GHz 1001 pts Stop 5.855 GHz
Marker
Type | Ref | Tre| ¥-value | Y-value |  Function | Function Result
M1 1 5.77B68 GHz -0.78 dBm
M2 1 L.73724 GHz -9.55 dBm
M2 1 L.B1276 GHz -9.10 dBm
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3.7 99% Occupied Bandwidth
Test Requirement: 47 CFR Part 15 Section 15.407(e)
Test Method: ANSI C63.10: 2013
Test Setup:
Spectrum Analyzer
e Y o o |
A~ OO
s I e o
o oo E.U.T
[
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 6 for details
Exploratory Test Mode: Transmitting with all kind of modulations, data rates
Final Test Mode: Through Pre-scan, find the
6Mbps of rate is the worst case of 802.114a;
MCSO of rate is the worst case of 802.11n(HT20);
MCSO of rate is the worst case of 802.11n(HT40);
MCSO of rate is the worst case of 802.11ac(HT20);
MCSO of rate is the worst case of 802.11ac(HT40);
MCSO of rate is the worst case of 802.11ac(HT80).
Only the worst case is recorded in the report.
Limit: Frequency Band Limit
5725-5850MHz At lease 500kHz
Test Results: Pass

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs. com/en/Terms-and Conditions.aspx and, for electronic format documents,
subject to Terms and Condltlons for Electronic Documents at http:/fwww.s

Attention is drawn to the limitation of liability, i ification and junsd»ctlon issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and s may be pr d to the fullest extent of the law. Unless otherwise stated the
results shown in this test report referonly to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@

No.1 Workshop, M-10, Middle Section, §uenw&Ted1nologyPark Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
HE - Rl BRERRM-106—8T B HB4%: 518057  t (86-755) 26012053 f (86-755)26710594  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



f‘ SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

S —-Branch
Report No.: AR/2020/A000307-01
Page: 98 of 495
3.7.1 Test Results for 99% Occupied Bandwidth

Test Frequency Antenna Occupied Bandwidth .
el el Channel [MHZz] Port [MHZz] Ve el
36 5180 ANT 1 16.963 PASS
44 5220 ANT 1 16.963 PASS
48 5240 ANT 1 16.9331 PASS
52 5260 ANT 1 16.9331 PASS
60 5300 ANT 1 16.9031 PASS
64 5320 ANT 1 16.963 PASS
11A20 100 5500 ANT 1 16.7832 PASS
116 5580 ANT 1 16.7832 PASS
140 5700 ANT 1 16.7832 PASS
144 5720 ANT 1 16.6715 PASS
149 5745 ANT 1 16.993 PASS
157 5785 ANT 1 17.0529 PASS
165 5825 ANT 1 17.0829 PASS
36 5180 ANT 1 17.8921 PASS
44 5220 ANT 1 17.8621 PASS
48 5240 ANT 1 17.8621 PASS
52 5260 ANT 1 17.8921 PASS
60 5300 ANT 1 17.8621 PASS
64 5320 ANT 1 17.8621 PASS
11N20 100 5500 ANT 1 17.7722 PASS
116 5580 ANT 1 17.7423 PASS
140 5700 ANT 1 17.7722 PASS
144 5720 ANT 1 17.7713 PASS
149 5745 ANT 1 17.8921 PASS
157 5785 ANT 1 17.952 PASS
165 5825 ANT 1 17.952 PASS
38 5190 ANT 1 36.2637 PASS
46 5230 ANT 1 36.2038 PASS
54 5270 ANT 1 36.2038 PASS
62 5310 ANT 1 36.2637 PASS
11N40 102 5510 ANT 1 36.2038 PASS
110 5550 ANT 1 36.2038 PASS
134 5670 ANT 1 36.2038 PASS
142 5710 ANT 1 36.2373 PASS
151 5755 ANT 1 36.2637 PASS
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159 5795 ANT 1 36.3237 PASS
36 5180 ANT 1 17.8022 PASS
44 5220 ANT 1 17.8322 PASS
48 5240 ANT 1 17.8621 PASS
52 5260 ANT 1 17.8022 PASS
60 5300 ANT 1 17.8022 PASS
64 5320 ANT 1 17.8322 PASS
11AC20 100 5500 ANT 1 17.7423 PASS
116 5580 ANT 1 17.7423 PASS
140 5700 ANT 1 17.7722 PASS
144 5720 ANT 1 17.6556 PASS
149 5745 ANT 1 17.8621 PASS
157 5785 ANT 1 17.8921 PASS
165 5825 ANT 1 17.8921 PASS
38 5190 ANT 1 36.2038 PASS
46 5230 ANT 1 36.2038 PASS
54 5270 ANT 1 36.2038 PASS
62 5310 ANT 1 36.2038 PASS
102 5510 ANT 1 36.2038 PASS
11AC40 110 5550 ANT 1 36.2038 PASS
134 5670 ANT 1 36.2038 PASS
142 5710 ANT 1 36.1216 PASS
151 5755 ANT 1 36.2038 PASS
159 5795 ANT 1 36.3237 PASS
42 5210 ANT 1 75.1648 PASS
58 5290 ANT 1 75.4046 PASS
11ACS0 106 5530 ANT 1 75.2847 PASS
122 5610 ANT 1 75.2847 PASS
138 5690 ANT 1 75.2533 PASS
155 5775 ANT 1 75.2847 PASS
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3.7.2 Plots for 99% Occupied Bandwidth
3.7.2.1 11A20 36 ANT 1
Spectrum ] l':%zl
Ref Level 30.00 dBm Offset 2.00 dB & RBW 300 kHz
Att 45dB @ SWT 100ms @ VBW 1 MHz Mode &uto Sweep
SGL Count 1507150
@ 1Pk Max
M1[1] 10.51 dBm
5.1783520 GHz
20 dBm Occ Bw 16.963036963 MHz
M1

T1 T

Start 5.165 GHz
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